NOTE:

Nlm~ .ﬁoz Customer Instruction Sheet

KIT NO.

DESCRIPTION

WC-IV

mm< 0 [PATE DRAWING NO.

8-10-06

DRAWN BY O mm\_ \_

L Wagner

FAILURE TOP FOLLOW MAINTENANCE 25 11041 AP, PLASTIG 112 ROUND BLACK :
" " m A 3
INSTRUCTIONS WILL "VOID WARRANTY". 57 110025 |DECAL SECURE LOAD ;
56 {08972 |FENDER, PLASTIC 13" SILVER 2
55 |06167 |BOLT, 3/8-16 x 5 SS 24
54 [06302_|BOLT, 3/8-16 x 4 SS 6
53 107356 |WALK PLANK, X 96 2
52 |06775 |GUARD, KEEL ELITE 2
51 |05519 |BOLT, 3/8-16 x 4 1/2 SS 2
50 {04698 | GROMMET, OVAL CORD BLACK (2.665") 2
49 [05338 | GROMMET, OVAL TAIL 2
@ 48 07845 |JACK, 1500% SWIVEL BOLT-ON 1
AFTER BUNK HAS BEEN POSITIONED, 77 105516 TWASLIER FLAT 1265 5
BE SURE TO TIGHTEN BOLTS SECURELY 46 |05368 |LOOM, SPLIT 3/8" BLACK 2
TO PREVENT BOLT FROM BENDING. 45 105516 [WASHER, FLAT 3/8 SS 92
44 [05515_|NUT, HEX 3/8-16 LOC SS 62
43 [04227 |REFLECTOR, AMBER 2
42 05704 |BOLT, 1/2-13X 7 SS B
21 |05522 | BOLT, CARRIAGE 3/8-16 X 1 1/4 SS 28
40 |08973 |SCREW, HEX HEAD BOSS 1/4 X 3/4 Z/Y 32
39 [03535 | DECAL, TRITON REFLECTOR 2
38 02604 |GASKET, AXLE 4
37 |02406 |LUGNUT, 1/2-20 20
36 {09253 | DECAL, TOW VEHICLE 1
35 [09410 |DECAL, COMBO 1
34 {02910 |DECAL, OWNER'S RESPONSIBILITY 1
33 [05511 |BOLT, 1/2-13 X 4 1/2 SS 2
32 03523 |GROMMET, 2 172" ROUND 2
31 {06959 |LIGHT, 2 1/2 RND RED CLEARANCE-WCII 2
30 |05153 |REFLECTOR, RED 7
29 [03534 | GROMMET, 2" ROUND 3
28 [03533 | LIGHT, 2" ROUND RED CLEARANCE 3
27 |03526 |TAIL LIGHT, OVAL 2
26 |06059 |DECAL, TRITON WCIV 2
25 |08875 |TIRE & WHEEL, ST145 R12E 7
24 [05545 | LIGHT, RECTANGLE CLEARANCE AMBER 1
23 [05062 | LIGHT, RECTANGLE LICENSE PLT-CLEAR 1
22 |05061 |GROMMET, RECTANGLE CLEARANCE 5
LIGHT
21 [05512 |NUT, HEX 1/2-13 LOC SS 12
20 [09833 | BOLT, CARRIAGE 1/2-13 X 2 1/4 S5 2
NOTE: 15 {05355 [GHAN. SAFETY CLASS IV 7
TORQUE LUG NUTS TO 17 [08351 |AXLE, #9 TORFLEX 2
® 85 FT/LBS. REQUIRED 16 _|02631 | RIVET, POP #68 3/4 LONG 6
TIRE PRESSURE & MAX 15 [03530 | BRACKET, LICENSE PLATE 1
14 [09021 |FENDER, LH-GRAY 1
LOAD LISTED ON TIRE. 13 |07473 |ASSEMBLY, BOW STOP LH SS 1
e 12 |06844 |ASSEMBLY, BOW STOP LF-RR WCIV 1
11 [06845 |ASSEMBLY, BOW STOP RF-LR WCIV 1
10 [09778 |ASSEMBLY, BUNK 6 SS B
9 07404 |BRACKET, MOUNTING 2
61 ]07967-S |SCREW, TEK #10 X 13/16 W/WWASHER 2 | 8 |07378 |BRACKET, ADJUSTABLE BUNK 24
60 |09242 |HOLDER, PLUG 1 | 7 05723 |SPACER, AXLE 2
47 [05518 |WASHER, FLAT 1/2 SS (SB ONLY) 22 | 6 |05508 |PLATE, LOCKING BOW SUPPORT 4
19 [02499 |ACTUATOR, MODEL 60 SURGE 1 | 5 [09020 |FENDER, RH-GRAY 1
17 [09815 |AXLE SB, #10 WCIV 1 | 4 |05550 |ASSEMBLY, BUNK 5 SS 4
17 [09814 |AXLE SBD, #10 WCIV 1 | 3 05703 |ASSEMBLY, BOW STOP SS WCIV 1
17 [09813 |AXLE, ELECTRIC BRAKE 1 | 2 |05625 |WIRE HARNESS, ATV128 & SL128 1
2 |10742_|WIRE HARNESS, TONGUE SBD 1 | 1 [05682 |WELDMENT, FRAME WCIV 1
ITEM| PART N DESCRIPTION QTY | ITEM| PART N DESCRIPTION QTY
Parts List Braked Trailer Standard Parts List

T:AENGACAD_N\05811.dwg



craig
Rectangle


